AIR BOX II FOR APRILIA 1000 ETV CAPO NORD 2006

Air box II for Aprilia 1000 ETV Capo Nord 2006
 
(1)  AP8152329
PHILLIPS SCREW, SWP M5X20
 
(1)  AP8152329
PHILLIPS SCREW, SWP M5X20
 
(2)  AP8152246
SCREW W/ FLANGE M6X16
 
(3)  AP8120030
RUBBER SPACER
 
(3)  AP8120030
RUBBER SPACER
 
(4)  896570
BREATHER PIPE 4X8
PIPE (NOT METALLIC)
 
(5)  AP8117153
ACOUSTIC INSULATION PANEL
 
(6)  AP8121032
BUSH
 
(6)  AP8121032
BUSH
 
(7)  AP8120955
PIPE, GREY 3X8
 
(8)  AP8120987
PIPE 9X14
 
(8)  AP8120987
PIPE 9X14
 
(9)  AP8124867
AIR TEMP. SENSOR
 
(10)  AP8134567
FILTER CASE FRONT. SUPP.
 
(11)  AP8150382
WASHER 15X5,5X1,2
 
(11)  AP8150382
WASHER 15X5,5X1,2
 
(12)  AP8150413
SELF-TAP SCREW 3,9X14 Part information
 
(12)  AP8150413
SELF-TAP SCREW 3,9X14 Part information
 
(13)  AP8144038
FUEL PIPE 6X10
 
(14)  AP8102525
HOSE COCK
 
(14)  AP8102525
HOSE COCK
 
(14)  AP8102525
HOSE COCK
 
(14)  AP8102525
HOSE COCK
 
(15)  AP8149165
MIN.ADJ.VALVE
 
(16)  AP8220095
O-RING
 
(17)  AP8124981
MIN.REGULATION ENGINE
 
(18)  AP8150406
SCREW
 
(19)  AP8150272
CURVED SPRING WASHER 5,3X10X0,5
 
(19)  AP8150272
CURVED SPRING WASHER 5,3X10X0,5
 
(20)  AP8202154
3-WAY UNION
 
(21)  AP8102377
HOSE CLAMP D9,1*
 
(21)  AP8102377
HOSE CLAMP D9,1*
 
(21)  AP8102377
HOSE CLAMP D9,1*
 
(21)  AP8102377
HOSE CLAMP D9,1*
 
(22)  AP8120876
PLUG
 
(23)  AP8101595
HOSE CLAMP D10,1
 
(24)  AP8102766
HOSE CLAMP
 
(24)  AP8102766
HOSE CLAMP
 
(24)  AP8102766
HOSE CLAMP
 
(24)  AP8102766
HOSE CLAMP
 
(25)  AP8120772
BREATHER PIPE
 
(25)  AP8120772
BREATHER PIPE
Part number Description
# 1
AP8152329
PHILLIPS SCREW, SWP M5X20
# 2
AP8152246
SCREW W/ FLANGE M6X16
# 3
AP8120030
RUBBER SPACER
# 4
AP8220263
896570
BREATHER PIPE 4X8
PIPE (NOT METALLIC)
# 5
AP8117153
ACOUSTIC INSULATION PANEL
# 6
AP8121032
BUSH
# 7
AP8120955
PIPE, GREY 3X8
# 8
AP8120987
PIPE 9X14
# 9
AP8124867
AIR TEMP. SENSOR
# 10
AP8134567
FILTER CASE FRONT. SUPP.
# 11
AP8150382
WASHER 15X5, 5X1, 2
# 12
AP8150413
SELF-TAP SCREW 3, 9X14
# 13
AP8144038
FUEL PIPE 6X10
# 14
AP8102525
HOSE COCK
# 15
AP8149165
MIN.ADJ.VALVE
# 16
AP8220095
O-RING
# 17
AP8124981
MIN.REGULATION ENGINE
# 18
AP8150406
SCREW
# 19
AP8150272
CURVED SPRING WASHER 5, 3X10X0, 5
# 20
AP8202154
3-WAY UNION Contact
# 21
AP8102377
HOSE CLAMP D9, 1*
# 22
AP8120876
PLUG
# 23
AP8101595
HOSE CLAMP D10, 1
# 24
AP8102766
HOSE CLAMP
# 25
AP8120772
BREATHER PIPE
Here are all the parts relating to the Air box II of your CAPONORD 2006. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.